Quality product to create win-win cooperation

Home ProductsExcavator Spare Parts

349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts

349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts

349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts
video
349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts
Product Details:
Place of Origin: Perkins
Brand Name: PNC
Model Number: E320E
Payment & Shipping Terms:
Minimum Order Quantity: 1PC
Price: USD 750-779/PC
Packaging Details: Standard Export Carton
Delivery Time: NO STOCK
Payment Terms: T/T, Western Union, Paypal
Supply Ability: 1set/month
Contact Now
Detailed Product Description
Machine: CAT 320E Excavator Model: E320E, E329E, C6.6, C7.1
Part No: 349-6734, 467-0543, 578-9953, 3496734, 4670543, 5789953 Condition: Perkins Genuine
Warranty: 6 Months Packing: Export Carton
Weight: 1-3kgs Product Name: E320E EGR Valve, E329E EGR Valve, C6.6 NRT Valve, C7.1 EGR Valve
High Light:

349-6734 Excavator Spare Parts

,

329E Excavator Spare Parts

,

578-9953 EGR Valve

349-6734 467-0543 578-9953 EGR Valve For E320E E329E C6.6 C7.1 Excavator Spare Parts

 

578-9953 EGR Valve C6.6 For E320E 467-0543 Excavator Spare Parts

 

Description

578-9953 EGR Valve, 467-0543 EGR Valve, C6.6 EGR Valve, C6.6 NRT Valve

Application

CAT 320E Excavator

Model

E320E, E329E, C6.6, C7.1

Part No.

349-6734, 467-0543 T420012 / 578-9953 T433624

Quality

Perkins genuine

Weight

1-3kgs

Packing

Pack with perkins box

MOQ

1PC

Lead time

About 1 working days

Payment

TT, Western union, Paypal, Paysend, RMB

Warranty

6 Months

Shipping Port

Huangpu Old Port, Shenzhen Yantian,Guangzhou

 

Compatible equipment models: 5789953 EGR Valve:
ASPHALT PAVER BG1000E BG1055E
EXCAVATOR 320E 320E L 320E LN 320E LRR 320E RR 323E L 324E 324E L 324E LN 329E 329E L 329E LN
INDUSTRIAL ENGINE C6.6 C7.1
KNUCKLEBOOM LOADER 2384C 2484C 559C 579C
MOBILE HYD POWER UNIT 329E
MOTOR GRADER 120M 2
TRACK-TYPE TRACTOR D6K2 LGP D6N LGP D6N OEM
WHEEL FELLER BUNCHER 2570C 2670C 563C 573C
WHEEL LOADER 924K 930K 938K 950K 962K
WHEEL SKIDDER 525D 535D 545D 555D

 

Tips349-6734, 467-0543 T420012, 578-9953 T433624 are cross code for C6.6 EGR valve, different batch of cargo,

labeled with different part number, but they are equal items.

 

578-9953 NRT Valve on your C6.6 INDUSTRIAL ENGINE:

Pos. Part No Qty Parts name Comments
1. 199-9751 [1] SEAL-O-RING  
2. 232-1322 [1] PLUG  
3. 144-0367 [2] CLAMP-HOSE  
4. 100-8451 M [2] BOLT (M8X1.25X130-MM)  
6. 319-7840 [1] GASKET (INLET ELBOW)  
7. 349-6804 [1] BRACKET  
8. 349-6805 [1] PIPE-INLET  
9. 354-5632 [1] HOSE  
10. 355-1078 [1] CONNECTION  
11. 377-2854 [1] MANIFOLD & VALVE GP  
11A. 153-0983 M [2] BOLT (M6X1X25-MM)  
11B. 346-9501 [1] GASKET  
11C. 346-9507 [1] GASKET  
11D. 349-6734 [1] VALVE GP-EXHAUST GAS (NRS) 578-9953
  346-9508 [1] SEAL  
12. 6I-0291 M [1] NUT (M8X1.25-THD)  
13. 342-6268 M [1] STUD (M8X1.25X80-MM)  
14. 035-8063 [1] PLUG  
15. 101-3895 M [3] BOLT (M8X1.25X35-MM)  
16. 6I-0917 M [2] BOLT (M6X1X25-MM)  
18. 349-6803 [1] THROTTLE AS  
  346-9507 [1] GASKET  
19. 367-4226 [1] VALVE-SOLENOID (WASTEGATE)  
20. 6I-0456 M [4] BOLT (M8X1.25X45-MM)  
21. 6I-0839 M [2] BOLT (M8X1.25X70-MM)  
  M   METRIC PART

349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts 0

349-6734 467-0543 578-9953 EGR Valve For E320E 329E C6.6 C7.1 Excavator Spare Parts 1

Contact Details
PNC EXCAVATOR PARTS CO., LIMITED

Contact Person: Ivan chow

Tel: +8618819420828

Send your inquiry directly to us (0 / 3000)

Other Products